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BeHo®o (100 b9 x 30 b x15 LY ) sBerzEs
CurbStone ( 100 cm x 30 cm x 15 cm ) Test

53339070l dmbogdgdo
Customer Data
Bodwdols HomeonBmds 2 Lagogaro Bodmdols Bmdgdo 09 240/150/150
Quantity of samples Size of test samples , mm
_ 83003w0b Bypgagdo
 Test Results

Bodwmdols # 1 5
Sample i
e i 9.5.2024 9.5.2024

est Day
goagﬁnb bbmgebgde , ey 28 4+ 28 +

ample age , day
399m0b babpGdeogmds , {0
Duration of test , sec 31 33
Bodumdols mdgdo , 08
Sample size , mm A/B - . ,240/150 240/150

i 150 150

S 10.600 11.300

oncrete weight , kg

3

Sngperedono b /8 1962.96 2092.59

Density weight , kg/m?
9603930 @3GZMMZs , 36

Load of destruction , kN 264.3 307.45
boddzogg 3:0835%y . R, 833

Strength on compression , R , Mpa 7.34 8.54
313365 demm 3ol bsdygsmm LodGgoggs R = 7.94 833
Conclusion Block average strength R =7.94 MPa
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BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "dgeaggn” DATE : 5/9/2024
CUSTOMER I 30mMadmAna RAPOR NO 1 #2 [ 9.5.2024
ADRESS 1 P mbJ30 , ddj0n Lemm3znblgdol 4. 6 STANDARD -
ADRESS 2 : RESERVE 1 :
BLOCK TYPE ! dmAenyMa 100 LA x 30 LA x15 L3 RESERVE 2 :

: RESERVE 3 :

T no [WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE ISAMPLE DAY FORCE STRENGTH
’ mm mm mm aq gfcm3 t1 2 day kN Nfmm2
1[50 240 150 10600 1962.96 3.4.2024 9.5.2024 28+ 264.30 7.34
2 150 240 150 11300 2092.59 3.4.2024 9.5.2024 28+ 307.45 5.54
3
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 33

960 26.4

720 19.8

480 13.2
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